



केन्द्रीय विद्युत अनुसंधान संस्थान

(भारत सरकार की सोसाइटी, विद्युत मंत्रालय)

प्रो.सर.सी.वी. रामन रोड, सदाशिवनगर डाक घर, पो. बा. सं. 8066, बेंगलूरु - 560 080.

CENTRAL POWER RESEARCH INSTITUTE

(A Govt. of India Society under Min. of Power)

Prof. Sir.C.V. Raman Road, Sadashivanagar P.O., P.B. No. 8066, Bengaluru - 560 080. India

वेब साइट/website : <http://www.cpri.in>

BY SPEED POST

E-mail: meena@cpri.in

CABLES & DIAGNOSTICS DIVISION CABLES LAB

CDD/CAB/2017-18

Date: 17.01.2018

M/s. Fortis Cables Pvt. Ltd.,

Plot No. 21, Gala No.3, Off. Pune – Nagar Road,
Shikrapur, Pune – 412 208, Maharashtra.

Ref: FORTIS/06/17-18 Dated 27.11.2017

Sub: Type Test on 1C X 1.5 sq.mm 1.1 kV HRFR PVC Cable

With reference to the above, type test on 1C X 1.5 sq.mm 1.1 kV HRFR PVC Cable as per IS: 694 / 2010 (up to amendment No.3) has been completed and our Test report No. CDD - 0589 dated 10.01.2018 is enclosed.

In order to prevent tampering of test report, CPRI has introduced hologram on the first page of the test report with effect from 01.10.2007.

Any discrepancy in these test reports may be brought to notice within forty five days from the date of issue of test reports. Please acknowledge the receipt of the test report.

Thanking you

Yours faithfully

Mum

(K.P.Meena)
Joint Director